

Comparative Daily Costs for Commonly used INTRAVENOUS Antibiotics*	Commonly used INTRAVENOUS Antibiotics*			Comparative Daily Costs for Commonly used ORAL Antibiotics*		
Intravenous Antibiotics	Normal Dose	Daily Med Cost (\$)		Oral Antibiotics	Normal Dose	Daily Med Cost (\$)
Penicillins				Penicillins		
Ampicillin	1 gm q 6 h	5.16		Amoxicillin	500 mg tid	0.24
Ampicillin/Sulbactam	3 gm q 6 h	10.32		Amoxicillin/Clavulanate	875 mg bid	0.66
Nafcillin	1 gm q 4 h	32.64		Dicloxacillin	500 mg qid	2.28
Penicillin G	5 MU q 4 h	77.25		Penicillin VK	500 mg qid	0.72
Piperacillin/Tazobactam	3.375 gm q 8 h	7.74		Cephalosporins		
Cephalosporins				Cefadroxil	500 mg bid	0.92
Cefazolin	1 gm q 8 h	2.94		Cefdinir	300 mg bid	1.22
Cefepime	2 gm q 8 h	13.20		Cefuroxime axetil	500 mg bid	2.98
Ceftazidime	1 gm q 8 h	11.25		Cephalexin	500 mg qid	1.32
Ceftazidime/avibactam	2.5 gm q 8 h	1041.30		Anaerobic		
Cefoxitin	1 gm q 6 h	13.28		Clindamycin	450 mg tid	2.52
Ceftaroline	600 mg q 12 h	430.30		Metronidazole	500 mg tid	1.71
Ceftolozane-tazobactam	1.5 gm q 8 h	399.00		Miscellaneous		
Ceftriaxone	1 gm q 24 h	1.01		Acyclovir	200 mg 5x/d	0.60
Cefuroxime	1.5 gm q 8 h	14.55		Atovaquone	1500 mg daily	53.42
Carbapenems				Azithromycin	250 mg daily	1.04
Ertapenem	1 gm q 24 h	23.95		Ciprofloxacin	500 mg bid	0.40
Imipenem	500 mg q 8 h	75.60		Clarithromycin	500 mg bid	1.46
Meropenem	1 gm q 8 h	15.18		Dapsone	100 mg daily	0.98
Meropenem-vaborbactam	4 gm q 8 h	1136.88		Doxycycline	100 mg bid	0.36
Aminoglycosides				Erythromycin ethylsuccinate	400 mg qid	44.84
Gentamicin*	100 mg	2.76		Fluconazole	100 mg daily	0.46
Tobramycin*	100 mg	1.53		Fosfomycin	1 packet x 1	54.71
(Usual dose 5-7 mg/kg q 24h or 1.8 mg/kg q 8h)				Isavuconazonium Sulfate	372 mg daily	352.68
Anaerobic Agents				Levofloxacin	750 mg daily	0.38
Clindamycin	900 mg q 8 h	11.76		Linezolid	600 mg q 12h	6.58
Metronidazole	500 mg q 12 h	3.26		Moxifloxacin	400 mg q 24h	2.65
Miscellaneous				Minocycline	100 mg bid	1.86
Acyclovir	500 mg q 8 h	6.90		Nitrofurantoin	100 mg bid	1.22
Ambisome (usual 0.25-6 mg/kg/day)	50 mg	276.43		Nitrofurantoin Suspension	50 mg qid	72.00
Azithromycin	500 mg q 24 h	2.48		Posaconazole DR Tablets	300 mg daily	15.15
Aztreonam	1 gm q 8 h	66.33		Posaconazole Suspension	200 mg tid	154.35
Caspofungin	50 mg q 24 h	40.19		Rifaximin	550 mg bid	100.32
Ciprofloxacin	400 mg q 12 h	5.20		Sulfa/Trimethoprim DS	1 tab bid	0.32
Daptomycin (usual 4-6 mg/kg/day)	350 mg vial	18.81		Vancomycin Capsule	125 mg qid	7.32
Doxycycline	100 mg q 12 h	27.76		Vancomycin oral solution	125 mg qid	12.90
Erythromycin	500 mg q 6 h	257.96		Voriconazole	200 mg q 12h	6.86
Fluconazole	200 mg q 24 h	7.80				
Isavuconazonium Sulfate	372 mg daily	335.96		Costs as of January 2024. Subject to change.		
Levofloxacin	500 mg q 24 h	3.14		*The doses listed above and at left may need to be altered based on the type of infection and patient-specific pharmacokinetics, including renal function in the case of INTRAVENOUS antibiotics.		
Linezolid	600 mg q 12 h	13.54				
Micafungin	100 mg q 24 h	33.16				
Moxifloxacin	400 mg q 24 h	30.08				
Oritavancin	1200 mg	2510.92				
Posaconazole IV	300 mg daily	488.60				
Sulfa/Trimethoprim	10 ml q 8 h	34.65				
Tigecycline	50 mg q 12 h	36.56				
Vancomycin	1 gm q 12 h	3.15				
Voriconazole (usual 4 mg/kg q12h)	200 mg	15.68				